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Nemko FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER

Dallas

EQUIPMENT: MR803P-TR PROJECT NO.: 1L0016RUS2
Section 1. Summary of Test Results

Manufacturer: Allen Telecom

Model No.: MR803P-TR

Seria No.: 13

General: All measurements ar e tr aceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with FCC Part 90, Subpart I.

& New Submission & Production Unit

D Class |1 Permissive Change D Pre-Production Unit

THISTEST REPORT RELATES ONLY TO THE ITEM(S) TESTED.

THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST
SPECIFICATIONS HAVE BEEN MADE.
See® Summary of Test Data’.

Nemko Dallas Inc. authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for use by the company’s
employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third parties.
Nemko Dallas Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of decisions made or actions based on this
report. Thisreport applies only to the items tested.
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE REPEATER
EQUIPMENT: MR803P-TR PROJECT NO.: 1L0016RUS2
Summary Of Test Data
NAME OF TEST PARA. NO. SPEC. RESULT

RF Power Output 90.205

Audio Frequency Response TIA EIA-603.3.2.6 N/A N/A

Audio Low-Pass Filter Response TIA EIA-603.3.2.6 N/A N/A

Modulation Limiting TIA EIA-603.3.2.6 N/A N/A

Occupied Bandwidth 90.210 Plots Complies

Spurious Emissions at Antenna 90.210 -13dBm Complies

Terminals

Field Strength of Spurious 90.210 -13dBm Complies

Emissions

Frequency Stahility 90.213 N/A N/A

Transient Frequency Behavior 90.214 N/A N/A

Footnotes For N/A’s:

(1) Sincethe E.U.T. does not contain modulation circuitry modulation testing was not

performed.

(2) Sincethe E.U.T. isnot akeyed carrier system, Transient Frequency Behavior was not

performed.

(3) TheEUT isan F1-F1 repeater
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE REPEATER
EQUIPMENT: MR803P-TR PROJECT NO.: 1L0016RUS2
Section 2. General Equipment Specification
Transmitter
Supply Voltage I nput: 115Vac
Frequency Range: Uplink 806-824 MHz
Downlink 851-869 MHz
Tunable Bands: 15 MHz
20 dB Passband:
Type(s) of M odulation: F3E F1D F2D D7W Other
(V&ﬁe) D (QAM)
Gain: 70dB
Output I mpedance: 50 ohms
RF Power Output (rated): Single: 34 dBm
Channéd Spacing(s): 12.5kHz
Operator Selection of Operating Software
Frequency:
Power Output Adjustment Software
Capability:
Frequency Trandation: F1-F1 F1-F2 N/A
Band Selection: Software  Duplexer  Fullband
|E Change Coverage
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE REPEATER

EQUIPMENT: MRB803P-TR PROJECT NO.: 1L0016RUS2

Description of Modifications For Class |l Permissive Change

Not applicablé

Modifications Made During Testing

Ot Applicable
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE REPEATER

EQUIPMENT: MR803P-TR PROJECT NO.: 1L0016RUS2

Theory of Operation

The repeater MRX03P is a band selective amplifier which bi-directionally amplifies signals
between a base transceiver station and mobile stations in the corresponding network. It can
provide highly selective amplification, thus enabling radio coverage in regions where satisfactory
quality of communication is disabled.

System Diagram

Coax to Uplink Antenna Coax to Downlink Antenna

MRSO03P

115 VAC Input
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE REPEATER
EQUIPMENT: MRS803P-TR PROJECT NO.: 1L0016RUS2
Section 3. RF Power Output

NAME OF TEST: RF Power Output

TESTED BY: David Light

PARA. NO.: 2.985

DATE: 7/25/01

Test Results: Complies.
M easur ement Data:
Downlink
Frequency M odulation M easur ed Power Rated Power M easur ed/Rated
(MH2) (dBm) (dBm) (dB)
851.6 IDEN 33.4 34 0.98/1
861.6 IDEN 34.0 34 V1l
868.6 IDEN 33.3 34 0.98/1
851.6 Voice 34.0 34 V1l
861.6 Voice 34.5 34 V1l
868.6 Voice 34.3 34 V1l
Uplink
Frequency M odulation M easur ed Power Rated Power M easur ed/Rated
(MH2) (dBm) (dBm) (dB)
806.6 IDEN 33.7 34 0.99/1
816.6 IDEN 34.1 34 V1l
823.6 IDEN 34.1 34 V1l
851.6 Voice 34.3 34 V1l
861.6 Voice 34.6 34 V1l
868.6 Voice 34.0 34 V1l
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Nemko FCC PART 90, SUBPART |
PRIVATE LAND MOBILE REPEATER

Dallas

EQUIPMENT: MR803P-TR PROJECT NO.: 1L0016RUS2
Section 4. Occupied Bandwidth

NAME OF TEST: Occupied Bandwidth PARA. NO.: 2.989
TESTED BY: Chinda Poy DATE: 7/11/01

Test Results: Complies.

Test Data: See attached graph(s).
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE REPEATER

EQUIPMENT: MRB803P-TR PROJECT NO.: 1L0016RUS2

Test Data — Occupied Bandwidth

Drallas Hisd qeantars:
B2 M. Kealy
Lawtanile, T TEOGT
Tel @72 435600
Fan: (072 4326687

Membko Dalkas, ine.

Data Pled OCCUPIED BANDWIDTH /iDEN

Fage | nfd Campleta X
I'ods H LLODISE: Liade: W11 Frehmiran
pecificalion  Fal 90 Tenip eraies’™C): 23
FMI-M-B:.I Chanda Pory "i_ Rsintiee Humadita% 50
ELIT. BAREI=P-TH

[Canfigueatices T PUILL POAER
Fampls Humher 201

Lo abiiry Labi
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x|l

FEW: Jrafer o phts -
VER"|| Rt toplots -

Tast Equipset Waed

Ak x| Dhig e tioen adiZcapgder x
P St - Cakdu®l] 1092 =
Fitar = Coabln M2 i
[Feceiver ] =" =

Wl | 16 B Coln 4 |
Aiermador £ | _'__'J Mimar =l

Audditond agupsinl wad
= paremrrk Lnceciury .6 dB

@ =REW GO0 Hm
AURN L RHE

Fat LT Arr 49 4B BT 2.8 W

aa Offpax ROl E dB

| o =]
e
IEw

|1

vr
-1n
I

—rn

CTeanTteacr S54 .5 MMHm 50 ®HmS Fpan 200 kHm
DaTe - 11i.J0L.0d1 iz 5-07

Roles:  OUTPUT SIGHAL {DOWRLINE
ilEM modulabion
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE REPEATER

EQUIPMENT: MRB803P-TR PROJECT NO.: 1L0016RUS2

Test Data — Occupied Bandwidth

Dallas Headquariers:
BO2 M. Kealy
Lereizilla, T TEOG7
Tal: @72 436-0500
Fa. (072 426-2567

@ Nemko

Memka Dallag, Inc.
Data Ploi OCCUPIED BANDWIDTH / iDEN

Fage 2 I:IF_-II
Joh Mo LLON ISR Drete: W1LML
Specificetion:  Part 50 Temparsture"C) 25
TesiedBy:  ChindsPog Finlecivs Humicliv™) 5
EDNT.: HPEGP-TR

C ol guseti TEFULL FOWER

@ *EEW @900 HMa
drorEtl 1 EH=

Faf —a40 JdEm oo i0 dB ST S .2 w

—_— 0

| =0 [ =]
1 B
TIEw

|-— =0

L—70

|—=0

|= =0

—1s0

T . a3 .58 RMMo =0 keHat Hpan Sdd kMx
Do - 11 . JUL . 2001 1&:-55:-1a

Mitas: IMNPUT SIMGMAL (IWPWRNLINE)
iDEN modulation
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE REPEATER
EQUIPMENT: MRB803P-TR PROJECT NO.: 1L0016RUS2
Test Data — Occupied Bandwidth
Dallas Headyuaners:
B2 1. Kealy
NMemloo Lasinis
Tal (@77 47609500
Fay: (97 436-2667
Memke Dallas, Inc
Data Plot OCCUPIED BANDWIDTH / iDEN
Fage 2 of g
Job Mo LLO014R Dake: FR1LAOL
Spectficetion: Pt 70 Tarmpat tuee(”C): 25
Tamtad B hinds Poy Faletive Huwmocion ™53 51
EUT.: MBRERTH
Configustion: T FULL FOWER
® R
=0 Ea
4 1 .
__za L i
_"'.‘|:|
CEmramse 21505 A= 20 kHo)s Span 299 kHx
Motas: OUTPUT EMEMAL (UPLINE)

iBEN modulation
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE REPEATER

EQUIPMENT: MRB803P-TR PROJECT NO.: 1L0016RUS2

Test Data — Occupied Bandwidth

Dallas Headyuaners:
B2 1. Kesly
Lepazmlle, T FE0ET
Tal (@77 4769500
Fay: (97 436-2667

N) Nemko

Memke Dallas, Inc
Test Plot: OCCUPIED BANDWINTH /iDEMN

Fage 4 af 4
Jot Mo LLONAR Diate: FALAL
Spectficetior:  FPart Tampet sbueeC): 25
Tamtad B hinds Poy Faletive Huwmocion ™53 51
EWT.: MRSER-TR

Confipuetion: T FILL POWER

® *REN SOC Hm
= VB 1 kHe

Pcf —40 dBm Pt 10 4B FWT .6 =

voma | W

]

|-—ao

—=D

|—31oa

-—131d l

|-—az=0 u J u ﬂ

I

|-—1=a

—-140

Cwmaeear OlE .5 MHx 20 EHms Span 3dd k=
(= 11.JU0L.=001 =EOdd. 25

Mitas: IMPUT BEIGNAL (UPLINE)
iBEN modulation
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE REPEATER

EQUIPMENT: MRB803P-TR PROJECT NO.: 1L0016RUS2

Test Data — Occupied Bandwidth

Dalbas Hia digaartes:
B2 N. Keak
Lewasulla, T 75057
Tl (73] 4365600
Fao: (57 1) 4352667

Membo Dallas, ne.

Data Plot OCCUPIED BANDWIDTH ¢ VOICE

Fage 1 of 4 Copkis X
ot He LLOMER D T1 LA Prstininary
Sperifiudicn  Pat B0 Tegenbus™) 25
[Tamiad By Chined s P = | Falutivs Homidity ™ 5
BIIT: LIRETIP-TR

[anfigeation’  TICFLILL BOWER
Errmphs Hunber:

Lontio Ladi i :I REWY.
Dsbecinr Typa: | Pack =] VEW. [Ffer o phts =
Test Equipment Used

Ak = Tractional C oupler Tr
Pre- Sy il Calide A1) L0ED b
Filar x Cabla @z *
Fosceiver 332 Cabled3 i
bt etsmet s 41 Cald 04 =
Atmustordl = e -

Audition al et s e
Il n et Lz orlely .31 dE

@ T RAEY 300 Hw
* R 1 kHm

o E 1= wll B, Pacimm I Y- -l W rrrr HASE0 e
w0 OCEffpaT =00 - 1Y
-} n
1 T
VIEN | 0 l
RN G
|10

AN A
(ST

-1

L—& 0

—-&0

Cantar Z23.85 MHE T.5 EHwS Spmn 75 kHm
Daca: il.JUVL.=dal L7:98:248

Rt OUTPUT SICNAL (DOWHNLINE}
Woic e madukstisn
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE REPEATER

EQUIPMENT: MRB803P-TR PROJECT NO.: 1L0016RUS2

Test Data — Occupied Bandwidth

Dallas Headquariers:
BO2 M. Kealy
Lereizilla, T TEOG7
Tal: @72 436-0500
Fa. (072 426-2567

@ Nemko

Memka Dallag, Inc.
Data Ploi OCCUPIED BANDWIDTH / VOICE

Fage 2 I:IF_-II
Joh Mo LLON ISR Drete: W1LML
Specificetion:  Part 50 Temparsture"C) 25
TesiedBy:  ChindsPog Finlecivs Humicliv™) 5
EDNT.: HPEGP-TR

C ol guseti TEFULL FOWER

® *~EAW =00 Mo
R 1L EMa

Faf —40 JdEwm ATT 10 O JWIT JI4T W

—a0

|50 ]
1 BE I
VIR

=]

=7

fl

—_—

| —1=0

-1 40

Cancayr 52X _ 5 MH=E 7.8 kRH=/S Spmam T2 RkRHm

Dimbmm s 11 _ JUuL_=aol AT e dE 4

Mitas: IMNPUT SIMGMAL (IWPWRNLINE)
Vaire modakstion
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE REPEATER

EQUIPMENT: MRB803P-TR PROJECT NO.: 1L0016RUS2

Test Data — Occupied Bandwidth

Vaoice modulation
Dallas Headquanters:
B2 1. Kealy
Mem I(O e
Tal @72 436-9500
. Fau: (973 435-2567
Membko Dallas, Inc.
Data Plot OCCUPIED BANDWIDTH / VOICE
Fage 3 of 4
Job Woc: LLO014R Dake: FA1LAOL
Specificetion:  PetF Tarmat el G 25
Terled B Chinds Poy Enlstive Humocisn ™50 51
ENT. MPEEF-TR
Confipuetion: T FILL POWER
® *TREW ICO0 Ha=
WArER 1 kHm
|1 10 AP Foh -k -] 50 OB T =230 mo
=L T 2O & =k
| =0 =
1 FK
TrE | =0 '
ﬂ LYL
=N
5 Ah g I
| =21 n | l “ I
LIILIN u T
| —= 0 I
| =3, I A i
™ r“-.Mr ' {'
| -=r
-0
Camrstmm e @lE . & HH= TR RkHe Smam TR LS Y
Dacea: 1i1.JUu0L._.2001 =EO0:1&S:-3%T
Motes:  OUTPUT EIGHAL {UPLINK)
Voice modukstion
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Nemko FCC PART 90, SUBPART |
Dallas PRIVATE LAND MOBILE REPEATER

EQUIPMENT: MRB803P-TR PROJECT NO.: 1L0016RUS2

Test Data — Occupied Bandwidth

Dallas Headyuaners:
B2 1. Kesly
Lepazmlle, T FE0ET
Tal (@77 4769500
Fay: (97 436-2667

N) Nemko

Memke Dallas, Inc
Test Plot: OCCUPIED BANDWIDTH / VOICE

Fage 4 af 4
Jot Mo LLONAR Diate: FALAL
Spectficetior:  FPart Tampet sbueeC): 25
Tamtad B hinds Poy Faletive Huwmocion ™53 51
EWT.: MRSER-TR

Confipuetion: T FILL POWER

@ ~REW FOU Hz
rER 1 mHE

Fof —40 odBm Pzt 1a 4B BT 240 m=

— 4

|20 3

::: IIM ‘l Mnﬂ | 1
| |

=

i

L =1D . E MHMHm ToE RH=S Hman TR hHm

Dabe: 11 .JUL.z2a0l =0:1s:18

Mitas: IMPUT BEIGNAL (UPLINE)
Vaire modakstion
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